ITEM NO. /&&= : 74560

Mite’do

Ry be—42—
RS
(FOER)

Pellet heater
Instruction Manual

BEE: J(BRASESW, Tz, SRISBVEETSESRELTIESY

IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY



ZEICET SH1FHR

ESLI-_

$§znn$t(i%0)ﬁﬁ®77'f"(’ Ev FDELTIK, AVI UG EDTREDES - BREZRE - FAL
BNTLESL,

A =
=B

AERIENERATY,

e

AEGZTBEYICHRE, AR, RE. BE, AVTFURTEHE, THACHERTEZRIBALHY FT,
AREA "é.&%itliﬂkﬂﬂ'éﬁulh AERRGAEZ S K BHRA LSV, KARFEEGRAZEDIERICERICHKD
BULMGE. KECRENFEEL. MERFOCASBFTZHIEMDNDY ETS,

Ar»

—EBIERRDOBIR
AEGBFERO—BIELRRERESELITRELIHY FY . ZRZEMTERAT I EERENRTT S2BNLH
V&EF, FvEVTH—, TUM B REGEOERAZEMTRIEALAVTLIESL,

ZEICEHT 15

AERDHAILTOREZITIANC, AMPHRAZTLARZ L BHA LS. ThEE25HE. KK &
., A, REERZBRIBENLHYFETS,

- AURIENERATT, BROBRVLENTOAERL., BYOAHAL—C0h EOERAZERTIEFERL AL
TLEELY,

- FEABRPRC GO TVARFICIEARBERITMNALGTNTLIEZEIN, BICTEKUYUNY RLARLLGLEIEAHY F
el

- BRALEEYREBSLEZYTBEHIC, AVY D, KTH. Bl BXNR. ZILaA—ILEMABNTLES
Ly,

- BEOBRERAIELILAAZOBENBLGONLAEELAHYEFT, BRAXOBIZEITYFELEITA4
—DHEFALTLIEIV, BRARIZATRERFHIFERLBWLTLLIEEL,

- KRG EDEMBHIIFERALGNLTLZELY,

C —BERRARICEDIEENH S0, RERGZEZBREATHEALBEVWTL S, BEFRICEYRLTERE
BLBENLHYFES,

- AERERERA BERFELIEFAEAR) KEXRLY FERICERF SN TOET, KRROLEFAFHGELE
ALGWLWTLCESLY,

- BREROARBRIZKEANGBNTLCLEE L, SUDERRIZHEY ET,
- REGEFEHAT BHRIC. HBOEGE CHERCEEL,
- RKRLEARBERERELGZLTCEEL,

- RESATOVWEVWATREEEMOT CIXERALAWVTLCESL, AIAMREIEAEZOTXTOREM» 5D
HLELBAUF (1.2Im) BELTLZEW, AR EARE SO LS., HFm. AlEmsis484>F (1.21m) L
RIZENGZWLTLEZELY,

- AEREERTARE. REFRLEMOEEDFERAMEREINET, FRABPICKRYN—IIRLY FEFT

BN dE. EGZAESSBALNHY FT, XMWEAEEE. KAELSELITHALTHLHRY/A—IIRL Y b
WFE L, FRZEAL TS,

- WEMIEETIZ0LS LTSS,

CARETYXGEDOARMREACAEREFALGAVLTLLEEL,

TS RFYVEOAIAMEOT Y FTHREREFERALLELTCIEZEL,
- AEFFFEAR., —EREASROFEFRIZGYES,

- REFEBEHT LA, BELRITHFANINTNSILEZREREL TS,
- HDOFEEEFIL., BEEETIEACESL,



ZEICHT H1EH

- REBNEEICHATITON, TRNTOMGAAENDNEICEE SN TVIEEDH. BEZTHOTLES
A

- ARGBERABICEALGVTLESLY,

KEBGEDURYZEREGD EOELS[CENENTLS S,

AEBNELITHATHETE., IN—RBEDQARYZEZRAEADO L., T, AEICENAGNTESL,
BRICEO-REDBKRMEZZHL. LT EORBADERER T H-OICKELEMER> TSI,
FERAPPRRICE2>TVSREE, ARGBICTFLHETHALNTLESLY,

EEICHEATSETH. FRGEMYEHLLBEOTIESL,

BRICES TVARBERICEFHRIEINGENESICLTLESEL,
AHBERELTVAEAIHVEFHENIVDEZEEF, FERCERL TS,
BFREFRBEBZERELGVLTESL,

"BFHROLRADFL., BRICESEREADBIKRMEZRH L. LT EOCRE~NODBEREHTH-OICHERER
TS,

REERFICXAREDERE T DRREMENHY I,

FERALLZVEER., BE2ITHEHALTHoAN—ZNTTIESL,

O LAY — FHEBEYICETAES  MBELERERLY b oE, 2GR EDAREATABRIZHKEL, ¥
LAY—bERRLEYT, FRE. EXRCRAKRNICEZBYNBRT OEEL/HYFET. T0BE. RELHER
T DICIIEMRICK DFR - REVBETY,

KHGDEE - AVTFUADEHIZMY N EN-H— FREDRERRIL. BETHANCTICRLTLES
A

RAREMHBEF 20K K (9.0kg) TI,

HERDMHEEm - T8

AA BB CC DD EE
kel £ EA HE

AA M6x12 R & 24

BB M6x20 1 < 2

GC M6+ bk 2

DD i 3

EE LoF 1

HEDHEAILTERIBT DRI, TATOEHBEARSOTVAILEEZHERL TS, BRENVT—DRR
DA FBLUVHEORHERS - TEVRXFEBELTCEEL, BRPTEFLFIEBEL TV EEEERRS
ZEAET. EBICHARFITI—H—EXETIERLIZEL,

HALTICRELIRE  LVF (B . T5RAFZ413— (FELTLEEA)



— S

cu

A

FtEA

belo

REHHR

LARIER

HEpIEZSR

TABIER

E—2—&XEKF7ETY

KIETF

I7A4¥ =Ry b

Ry IN—ZFNV R

[RZ (¥

wrA—=LTF7ETY

RyN—%&

Ry /N—

KO EHE

B — b

rET 4 —5—

R—2Z

K7 RILT7ETY

NI=|0|o|=Z2|= || X|c|(—|TommO||Co|>> |

7379k

—L—L—L—L—L—L—L—L—L—L—L—L—L—L—L—L—L—L&




# AL TFIE

1. KZNCRLT7ETY W) Aoy IFy bEeESYFENLET, FZORICKFNURILEEL
AH, TYFERYMSITF, OO Fy FTHOMFFEST, F7Z209 7 LTHORODFIEICHEATL I,

2. RA—LT7E2T) ) &, M6x20 *< (BB) 2fE&E M6+ v ~ (CO) 2fZFERALTAR—XR (P) IZH
YFIFET A= (P) &, M6x12 =2 (AN) 4fEZERALTE—2—KET7E2TY) (B) CRYRFRITETS,




# AL TFIE

3. EEHT4—5— (0) LB —F (N) . M6x12 %22 (AA) 2@ZFERAL TRy /S— (L) [TERY T
F9,

Q.
y [+]
. o

\
\/

4. Ry—=F7E2TY (L) . M6x12 2 (AA) 4 @ZFERLTCE—42—FKKT7E2TY) (E) [TERY
+TF9,




# AL TFIE

5. Ry IR—FNVEFIL (H) %, M6x12 22 (AA) 2@ZE=FBRLTHRy/NN—2F K) [TRYFFITET, TD
B, RyNR—FxRyN—IZHEET,

6. KigF F) 2774 v—Ry b @) [CAh, F74V—Ry bEE—2—KEKT7E2TY ) IZA
nNFEJ, k2T () 2E—2—FKET7+E2T) EB) IHEALFET,




HAILTFIE

1. REtHR (A) %, #+> (D) 3EZMEAL CTLEER B) [CWMYMTFET, T35y b+ (D) %,
M6x12 =< (AA) 4EZFERALTTEER D) ITRYFTET,

S

8. LARIESE (B) . HERIEZR (C) . THBKEZR (D) %. M6x12rT (AA) 4EZERLTEKLES.




# AL TFIE

9. ER7ET) &, M6x12 22 (M) 4EZERALTCE—2—KRETELTY (B) ICRYFITFET,

10. CNTALY PE—2—DERERMNEBNE LT,




BIETIE

1. E=2—DELKHAILITONTWSIEZHRELET,

2. BT —FEHLAAET,

. RYN—IZRLY FEBALFET, CORBFRTILERS—FARAEF->TWWSH, XLy MET7A4 ¥
—Ry FMIEBEEA,

4. F7#RT. BT — FEELIS5IEHLET ., ThICKYRLY MR T 74 VY—KRy FZEBET,
5. RLY MIVEDEKRBERLEIBERDILEZHL, S48 —FLIETyFTRAL, F7EHADHF
ER

6. E—A4—@FAPIEIF7ZEAHLEFRICLTLEZL, F7ZARAVTVSE, E—2—DERDHENIE
A, XLy FAEYVICRRELEE A,

7. YIEIREER, SEMAZREDOELCTOEANRIYET, COTOERT, FREEISEIOD 155
MIZENEET, ChIEIEERRET—HRHNLELDTT,

8. MEREMERTHE. 774 V—FRy FORICRALGRL Y FAHETLIHEENHYEST, TOHEEIE.
F7Z#RTTAOEHETRLY FEAMFEE TSN, ThICKYBRKBHENZHETEET,

3]
£

T

Yo

EE
TR ERBI TS, ARRICEEKRELERLY FRAF—THAKRKERLY FOFERZERHEELE
NBIFBAEBHALEMREDRZRHULET., A F—TAHKRERLY MZIF, 4>, ATIL—X, 2
OE—NEENET, N—RX21—FAVPERIL—FORLY FHERTEETN, 8BHAZLEYE




- ZOBRSARLY bE—2—1&, EROREMZHALEGZTELT 2O, EHPMITHRLTLIZSLY,
- BERICEEDORENTVAERLTLLESLY,

- BREEIT, RLCEBRLEGFRICRELTLEEL,

- RETBRIE. EATA—F—DEFYEHLETE0, RyNR—IZE2E=REBXRLY FERYRKRWLTLE
Sy,

- BL O LAYV—HEED

FER%Z. EEORERNIZEEZMNERT 2H5ELXHYET, TODEE. RELGFERTHETHICEILAY—
FEREIZODVWTEMRICTAHKCIZELY,

- ER ROLS

PRBER (TR S =IRITELNCW S L TLEE N, RFFLEBVGEAHY ETIT DT, BLICHD S ETIEIFAHA
MHOBERICANTHRAYAOGREL TS, AD-RIEEETEFT,

A=A —HERBFLRIBRELEBBRET IS ) —DAEFEAL T ZEW, 5 TRVGE, EaRk
AEMEMICGY . BRGREZEIEADNHY FS,

- AHEBITFRIZRE, AIAYOTHDNGEEL TSN,

- ARGONEREFTRERFEKTRHRSIENTEFT, HEFERATHE, ASRITTINEET 5D
HYFET, KAENELITHALTH D, FohLMm, hERdl. KEERLTREICHASRAERRL. XN
FoEYRADLIICLTLEZE,

AEMICE, RELEFEEIMELORMICHT S 1 FRIORESFNTNET,
LUTDTAZIT2>REE. A —h—RKEXENLEGY ., A—D—F—UDERZEVFEA :
C AEFELEEROBE,

A—N—HAEEFLEFERBLTOLEVNEBROER,
CARKEGRASICEH SN TRV ETOFEAPRE,

10



SAFETY INFORMATION
AWARNING

Do not store or use gasoline or other flammable vapors and liquids in the vicinity of this or any other firepit.

WARNING
For outdoor use only.

WARNING
Improper installation, adjustment, alteration, service or maintenance can cause injury or property damage. Read the
owner’s manual thoroughly before installing or servicing this equipment. If the information in this manual is not
followed exactly, a fire or explosion may result causing property damage, or personal injury.

ADANGER

CARBON MONOXIDE HAZARD
This appliance can produce carbon monoxide which has no odor. Using it in an enclosed space can kill you. Never use this
appliance in an enclosed space such as a camper, tent, car or home.

SAFETY INFORMATION

Before you assemble or operate this unit, please carefully read this entire guide. Failure to do so may result in a fire,
explosion, injury or death.

* FOR OUTDOOR USE ONLY. This pellet heater must be used only in a well-ventilated outdoor space and not in a building,
garage, or any other enclosed area.

¢ DO NOT attempt to touch the heater while it is in use or when it is hot. Handles may be hot due to flames.

¢ DO NOT add gasoline, kerosene, diesel fuel, lighter fluid or alcohol to relight or enhance the flame.

¢ Excessive heat may damage the integrity of the structure. The ONLY method of relighting should be a match or lighter.
Do not use any flammable fuels to relight.

¢ Never use charcoal or any other solid fuel in the pellet heater.

¢ DO NOT use the unit indoors due to the hazard of carbon monoxide fumes. Lack of ventilation can cause death.

¢ This pellet heater was designed for burning wood pellets — heating or cooking grade — ONLY. Never use charcoal,
treated fire logs or other materials in the unit.

¢ DO NOT pour water into the pellet heater when it is burning. This causes rusting.

¢ Check the local bylaws before using the pellet heater.

¢ Never leave a lighted pellet heater unattended.

¢ DO NOT use under any unprotected combustible structure. Keep combustible surfaces at least 48”(1.21m) away from all
sides of the pellet heater. Combustible materials should never be within 48”(1.21m) of the top, back or sides of the heater.
¢ Protective gloves and long-handled tools are recommended for use with this pellet heater. Adding pellets to the hopper
by hand while the unit is in use can cause serious injury. If the flame goes out, please reload the hopper once the unit has
completely cooled, then resume use.

¢ Dispose of packing materials properly.

¢ DO NOT use the pellet heater on wooded decks or on other combustible surfaces.

¢ This pellet heater should not be used on plastic or artificial wood decks.

¢ The pellet heater will remain very hot for a period of time after use.

¢ Be sure the pellet heater is cooled down completely before moving it.

¢ Use with extreme care and at your own risk.



SAFETY INFORMATION

¢ Do not operate the pellet heater unless it is completely assembled and all parts are in place.

¢ Do not use this pellet heater for cooking.

*Clothing or other flammable materials should not be placed on or near the pellet heater.

*Do not put the pellet heater cover or anything flammable on, beneath or around the pellet heater until completely cool.
eUsers should be aware of the hazards of high surface temperatures and keep a safe distance to avoid burns or clothing
ignition.

eNever place hands or fingers on the heater while in use or hot.

*Do not handle the pellet heater until it is completely cooled.

eKeep children away from the hot pellet heater.

eYoung children should be carefully supervised when they are in the same area as the pellet heater.

eChildren should never operate this unit.

eChildren and adults should be aware of the hazards of high surface temperatures and stay away to avoid burns or
clothing ignition.

*The unit may tip over in high winds.

eCover the unit when not in use, and once it is completely cooled.

*CREOSOTE DEPOSITS WARNING. Burned wood pellets will naturally produce tar and other organic vapors that form
creosote. After use, residue can accumulate within the chimney and unit body, this will need to be cleaned off and
removed by a professional prior to continuing safe use.

eAny guard or other protective device removed for servicing the pellet heater shall be replaced prior to operating the
pellet heater.

eMaximum safe fuel capacity: 20lbs./9.0KG.

HARDWARE

ltem Description Qty
AA M6x12 Screw 24
BB M6x20 Screw 2
cC M6 Nut 2
DD Wing Screw 3
EE Wrench 1

Before beginning assembly of the product, make sure all parts are present. Compare parts with the package contents list
and the hardware contents list. If any part is missing or damaged, do not use this product and contact customer service
immediately.

Tools required for assembly: Wrench( Included) and Phillips screwdriver(Not included)

12



CONTENTS

—
I

o
=

7

01

\\\——_
\\‘é___/
digy m‘lﬂﬂ

Item

Description

Qty

Reflector

Upper chimney

Middle chimney

Lower chimney

Heater body assembly

Grate

Firepot

Hopper lid handle

Ash tray

Wheel assembly

Hopper lid

Hopper

Fire poker

Shut-off gate

Upper feeder

Base

Door handle assembly

NE'UOZZI—K‘——Im-nmUnm:D

Bracket

[EENY [N [FEENY IV YUY IV U [FEENY [NEEN) FEINY TSN [V NEEY) FEENY EEN) PN RN

13




ASSEMBLY INSTRUCTIONS

1. Unscrew the lock nut and the latch from the door handle assembly (W). Insert the door handle into the hole on the door,
then attached the latch and tighten with lock nut. Lock the door before the next step.

2. Attach the wheel assembly (J) to the base (P) using 2pcs M6x20 screws (BB) and 2pcs M6 nuts (CC). Attach the base(P)
to heater body assembly (E) using 4pcs M6x12 screws(AA).

14



ASSEMBLY INSTRUCTIONS

3. Attach the upper feeder (O) and the shut-off gate (N) to the hopper(L) using 2 pcs M6x12 screws (AA).

\
\/

4. Attach hopper assembly(L) to heater body assembly (E) using 4 pcs M6x12 screws (AA).

15



ASSEMBLY INSTRUCTIONS

5. Attach the hopper lid handle (H) to the hopper lid (K) using 2 pcs M6x12 screws (AA). Then place the hopper lid on the
hopper.

6. Place the grate (F) into the firepot (G), then place the firepot into the heater body assembly (E). Insert the ash tray (I)
into the heater body assembly (E).

16



ASSEMBLY INSTRUCTIONS

7. Attach the reflector (A) to the upper chimney (B) using 3 wing screws (DD). Attach the bracket (Z) to the lower chimney
(D) using 4 pcs M6x12 screws (AA).

8. Attach the upper chimney (B), middle chimney (C), and lower chimney (D) together using 4 pcs M6x12 screws (AA).

17



ASSEMBLY INSTRUCTIONS

9. Attach the chimney assembly to the heater body assembly (E) using 4 pcs M6x12 screws (AA).

&)

10. Your pellet heater is now ready for use.

18



OPERATION

Make sure your heater is properly assembled.

Push in the shut-off gate.

Fill the hopper with pellets; the pellets will not fall into the firepot at this point since the shut-off gate is closed.
Open the door and pull out the shut-off gate completely; this will allow pellets to fall into the firepot.

Apply a small amount of lighter fluid or gel onto the pellets, ignite with a butane lighter or match, and close the
door.

6. Keep the door closed when using the heater. If the door is open, the heater will lose its airflow and the pellets will
not burn properly.

7. During the initial burn, the high-temperature powder coating goes through a curing process. During this process,
it will give off smoke during the first 15 minutes of use. This is normal and temporary.

8. After several hours of use, you may have excess pellets piled up at the bottom of the firepot; you will need to
open the door and use the fire poker to stir the pellets. This helps ensure maximum heat output.

uhwh e

ATTENTION:
For optimal performance, we strongly advise using softwood or pellet stove wood pellets in this pellet heater, as
they deliver superior heat output and combustion efficiency. Wood stove pellets include pine, spruce, fir, and cedar.
BBQ and food-grade pellets can be used but will offer less heat output.

19



MAINTENANCE

¢ This outdoor pellet heater should be inspected regularly to ensure product safety and prolong its lifespan.

¢ Check components for any signs of damage.

¢ Store the pellet heater in a cool, dry place, away from moisture.

¢ When ready to store, remove left-over wood pellets from the hopper to avoid clogging the gravity feeder.

¢ WARNING: CREOSOTE DEPOSITS

After use, residue can accumulate within the chimney and unit body. Consult a professional for creosote removal before
continuing to use the unit safely.

e CAUTION: ASH DISPOSAL

Properly dispose of any ashes left over after burning. Ashes may still be hot; ensure they are placed in a non-flammable
container away from combustible materials until completely cooled. Once cooled, they can be discarded.

¢ Use only manufacturer-approved or supplied replacement parts and accessories. Otherwise, this may void the product
warranty and result in a hazardous condition.

» Keep pellet heaters clean and away from combustibles and debris

¢ Exterior surfaces can be wiped down with mild soap and water. After a few uses, the glass may accumulate soot. Clean
the glass safely with a soft cotton cloth, mild soap, and water once the unit has cooled completely to maintain a clear
flame view.

WARRANTY

This product has a one-year warranty against manufacturing defects in workmanship, or materials.

The manufacturer’s warranty will be voided by, and manufacturer disclaims any responsibility for, the following actions:
¢ Modification of the unit and/or components.

eUse of any component part not manufactured or approved by manufacturer.

eUse and installation other than what is listed in this manual.

20



Distributed by:

Costco Wholesale Corporation
P.O. Box 34535
Seattle, WA 98124-1535
USA
1-800-774-2678
www.costco.com

Costco Wholesale UK Ltd /
Costco Online UK Ltd
Hartspring Lane
Watford, Herts
WD25 8JS
United Kingdom
01923 213113
WwWw.C0stco.co.uk

Costco Wholesale Japan Ltd.
2 Kakuchi, 2 Gaiku, Kaneda-Nishi
361 Urikura, Kisarazu shi
Chiba, 292-0007 Japan
0570-200-800
www.costco.co.jp

Costco Wholesale Sweden AB
Box 614
114 11 Stockholm
Sweden
www.costco.se

Costco Wholesale Canada Ltd.”
415 W. Hunt Club Road
Ottawa, Ontario
K2E 1C5, Canada
1-800-463-3783
www.cosico.ca
* faisant affaire au Québec sous
le nom les Entrepéts Costco

Costco Wholesale Spain S.L.U.

Poligono Empresarial Los Gavilanes

C/ Agustin de Betancourt, 17
28906 Getafe (Madrid) Espafia
NIF: B86509460
900 111 155
www.costco.es

Costco Wholesale Korea, Ltd.
40, lljik-ro
Gwangmyeong-si
Gyeonggi-do, 14347, Korea
1899-9900
www.costco.co.kr

Importado por:
Importadora Primex S.A. de C.V.
Blvd. Magnocentro No. 4
San Fernando La Herradura
Huixquilucan, Estado de México
C.P. 52765
RFC: IPR-930907-S70
(55)-5246-5500
WWW.costco.com.mx

Costco Wholesale Iceland ehf.
Kauptian 3-7, 210 Gardabaer
Iceland
www.costco.is

Costco Wholesale New Zealand Limited
2 Gunton Drive
Westgate
Auckland 0814
New Zealand
www.costco.co.nz

Costco Wholesale Australia Pty Ltd
17-21 Parramatta Road
Lidcombe NSW 2141
Australia
www.costco.com.au

Costco France
1 avenue de Bréhat
91140 Villebon-sur-Yvette
France
0180450110
www.costco.fr

Costco (China) Investment Co., Ltd.
No. 5178, KangXin Road,
Pudong New Area, Shanghai
China 201315
+86-21-6257-7065

HAREI—H—ER A—)L7 KL X/Customer service email address : Sales@fireking.com.cn

8;£E : dhE/MADE IN CHINA

21



